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1. Ahdeplreilft

NO | ffF = % Number Description Qty
1 [01-01-1900ASS [WlkJG% 400-06475 MOTOR COVER 1
2 I25TM4 L=8 SM-5040855-SN SCREW 4
3 |01-03-1900ASS WLk k2% 400-06478 UPSIDE COVER 1
4 I2ETM6 L=12 SM-4061255-SP SCREW M6 L=12 6
5 |01-05-1900ASS | ERfhIAR A4 28 400-10404 PROTECTION PLATE 1
6 I24TM4 L=8 SM-4050855-SP SCREW 3
7 |01-07-1900ASS | Zefiz% 400-06487 BED COVER LEFT 1
8 |01-08-1900ASS | £ifiz% 400-06488 BED COVER RIGHT 1
9 I245TM4 L=6 SM-6040650-TP SCREW M4 L=6 5
10 |01-10-1900ASS |iHiz% 400-06481 FACE COVER 1
11 bR 229-02506 FACE PLATE 1
12 25TM4 L=10 SM-4041055-SP SCREW 2
13 |01-13-1900ASS | dhitskT % 400-10405 CRANK ROD COVER 1
14 124TM4 L=8 SM-5040855-SN SCREW 4
15  |05-020-185 TR 138-16855 CYLINDER ARM CAP 1
16 |4-22-1900 [F A4S B2><10 135-08700 HOOK COVER PRESSER SPRING PIN 1
17 |05-021-185 TREERRA 135-08809 HOOK COVER PRESSER SPRING A 1
18 |05-022-185 TR 135-08908 HOOK COVER PRESSER SPRING B 1
19 I25TM4 L=8 SM-5040855-SN SCREW 1
20 2EIM4 L=11 SM-6041150-TP SCREW M4 L=11 3
21 [1-16-1900 ER R B2707-761-000 HINGE STUD 2
22 I2£TM6 L=6 SM-8060612-TP SCREW M6 L=6 4
23 [1-74-1900 Je eyl e 15 A 141-13468 BOBBIN THREAD TENSION ASM. 1
24 |11416-780 etk okl LR hRAT 141-13450 BOBBIN THREAD TENSION ROD ASM. D
25 [11415-780 Je Lk B3126-012-000 THREAD TENSION DISK (2)
26 |11414-780 £ D7133-555-B00 CONNECTING ROD SPRING D
27 |11413-780 Je 2R B 110-72402 THREAD TENSION NUT D
28  [10211-780 1205 11/64-40 NS-6110310-SP NUT 11/64-40 D
29 ]01-012-185 PR AT 5 138-16608 BALANCE COVER 1
30 |01-009-210 24T M3 L=8 SM-4030855-SN SCREW M3 L=8.0 2
31 ]01-014-1900 SR 400-10414 THREAD GUIDE NO.1 1
32 01-011-210 I2ETME L=12 SM-4061255-SP SCREW M6 L=12 1
33 [11537-780 I LR AR B1111-232-000 THREAD GUIDE PLATE 1
34 ]01-011-210 I2ETM6 L=12 SM-4061255-SP SCREW M6 L=12 1
35 [780-11544-000 |BkZkilzkty A 400-10571 L SHAPED THREAD GUIDE A 1
36 |780-10406-SP |1 M4 NM-6040000-SN NUTM4 1
37 |11542-780 A1 45 229-20508 ARM THREAD GUIDE A 1
38 |01-017-210 I25TM4 L=6 SM-6040650-TP SCREW M4 L=6 1
39 ]01-021-210 Jr ekl 137-05108 TAKE-UP_THREAD GUIDE B 1
40 |01-017-210 124TM4 L=8 SM-6040860-TP SCREW M4 L=8 1
41 ]01-019-210 RS )14 B1129-210-000 FRAME THREAD GUIDE (B) 1
42 01-017-210 24T M4 L=8 SM-6040860-TP SCREW M4 L=8 1
43 WY % CM-3002000-02 CAUTION LABEL(25) 1
44 I2£TM3 L=6 SM-4030601-SN SCREW M3 X 6 1
45 GANREE CM-3012000-01 SAFETY LABEL S 1
46 |01-047-1900 Wik JJ Fr 105-02300 THREAD CUTTER 1
47 PeHb bz g 100-04109 GROUND MARK 1
48 B TA-0750704-R0 RUBBER PLUG 2
49 B TA-0850604-R0 RUBBER PLUG 2
50 B TA-1050504-R0 RUBBER PLUG 6
51 B TA-1250406-R0 RUBBER PLUG D=12.5 L=4 1
52 B TA-1270502-R0 RUBBER PLUG 1
53 Bt TA-1470704-R0O RUBBER PLUG 1
54 Bt TA-1550902-R0 PLUG 2
55 Bt TA-2100904-R0 RUBBER PLUG 3
56 262-60000 BOBBIN WINDER UNIT 1
57 RC-0560711-KP RETAINING RING D
58 RE-0400000-K0 E-RING 4 D
59 262-60802 BTW BEARING SPACER D
60 262-61602 BOBBIN SPRING D
61 262-61701 BTW SPRING D
62 262-60109 BTW BASE D
63 262-60208 BTW CAM PLATE D
64 262-60901 BTW SHAFT D
65 262-61008 BTW LEVER SHAFT D
66 262-61107 BTW LEVER D
67 LeLk et SM-5040655-SN SCREW (1
68 WP-0450826-SC WASHER 4.5X10X0.8 D
69 262-60307 BTW BASE SHAFT D
70 262-61305 BTW BEARING 2
71 262-60406 BTW SHAFT BASE D
72 262-61206 BTW SPACER D
73 262-60505 BTW CAM LEVER D
74 SM-8050502-TP SCREW M5 L=5 D
75 262-60604 BTW WHEEL D
76 SM-8040802-TP SCREW_M4X8 (2)
77 262-60703 BTW TORSION SPRING D
78 262-61503 BTW WHEEL RUBBER D
79 |01-79-1900ASS | HARFF 3B 400-11928 CRANK ROD UNDER COVER 1
80 I25TM4 L=8 SM-5040855-SN SCREW 3
81 B 229-01409 NEEDLE BAR UPPER BUSH CAP 1
82 A% F I bR CM-1001000-01 OIL_INJECTION PROHIBITION LABE 1




2. L% FFEBT  MAIM SHAFT & NEEDLE BAR COMPONENTS




2. FAET R

NO T 5 C Number Description Qty
1 |02-01-1900ASS il 400-10572 MAIN SHAFT 1
2 [04-005-210 AT (D B E A SR 400-10415 BEARING BUSH A ASM. 2
3 [04-005-210 AT b Bl ENE 400-10416 BEARING BUSH A 2
4  [04-005.1-210 TSk NFAIRE] M6 L=8 SM-8060812-TP SCREW M6 L=8 (4
5 [04-004-210 A EREIK 20> d42><12 SB-1200018-00 BEARING 1
6 [04-004-210 ahEREIK 20> d42><12 SB-1200018-00 BEARING 1
7 |04-006-210 BRAlA& 020> $47>=21 SB-1200017-00 BEARING 1
8  |04-007-210 bl R e A 400-10418 BEARING BUSH B ASM. 1
9 |04-007-210 A R e £ 400-10419 BEARING BUSH B D
10 [04-007.1-210 TSk NFAIRE] M6 L=8 SM-8060812-TP SCREW M6 L=8 2)
11 [04-016-210 KIEFE 400-31136 CRANK ROD ALL ASM. 1
12 |04-020-210 SRR 400-10421 CRANK ROD SUPPORT PLATE D
13 |04-021-210 YL IRET M3 L=6 SM-1030601-SP SCREW M3 L=6 3
14 [04-019-210 % D=6.5 L=6 TA-0670604-R0 PLUG D=6.7 L=6 2)
15 [04-022-210 B 10> $14><2.6 101-08009 OIL SEAL 2
16 [04-023-210 )k 400-06561 OSCILLATOR D
17 [04-024-210 Eran 400-26818 WASHER D
18 [04-026-210 TSk NN IZEINE6>=<0.75 L=6 SM-8480652-TP SCREW 2
19 [04-025-210 JEEP4pE 8 RE-0800000-K0 E-SHAPED SNAP RING (8MM) D
20 [04-027-210 12%] M6 L=4.5 SM-6060550-TP SCREW M6 L=4.5 D
21 |04-064-210 Phee it 400-06529 THREAD TAKE UP COMPL. 1
22 |04-065-210 PR AT 41 400-06530 THREAD TAKE UP LEVER ASM. D
23 |04-068-210 I EREN A& & 8> $ 19<6 SB-1080022-00 BEARING (2)
24 |04-069-210 EREHA & 4> d11=<4 SB-1040016-00 BEARING D
25 |04-066-210 PR AT 400-06531 THREAD TAKE UP LEVER D
26 |04-067-210 PREATFLE B1908-505-000 THREAD PASS BUSH D
27 |04-070-210 ETAT A 4 AT 401 400-06534 NEEDLE BAR CRANK ROD ASM. D
28 04-073-210 £ 228-91006 NEEDLE BAR CRANK ROD METAL D
29 [04-071-210 ELAF A 44T 400-06535 NEEDLE BAR CRANK ROD D
30 |04-072-210 I EREN A& & 8> $ 19<6 SB-1080023-00 BEARING D
31 [04-076-210 I BEsRE] B1903-552-000 LEFT SCREW D
32 |04-074-210 PR AT il 9 400-06532 THREAD TAKE UP CRANK D
33 04-075-210 ETAF i 9 400-06537 NEEDLE ROD CRANK D
34 |04-028-210 Je Je ik ] 228-91204 BEARING SUPPORT 2
35 [04-029-210 SB-3070002-0A BEARING 2
36 |04-030-210 Ll SB-3070002-0B BEARING 2
37 |04-031-210 REMHIK 07> $10>9.6 SB-3070002-0C BEARING 2
38 04-032-210 SB-3070002-0D BEARING 2
39 |04-033-210 Pt 400-10434 THRUST COLLAR ASM. 1
40 |04-033.1-210 48l 400-10435 THRUST COLLAR D
41 ]04-033.2-210 TSk NHIZE] M5 L=4 400-10436 THRUST COLLAR SCREW 2)
42 |04-054-210 JEE YRS UL 400-10533 BTW DRIVING WHEEL ASM. 1
43 04-054.1-210 FEHER 400-10534 BTW DRIVING WHEEL D
44 04-054.2-210 TSk NFAERE] M5 L=8 400-10533 BTW DRIVING WHEEL ASM. 2)
45 04-010-210 BT AT #H AR 400-10423 COUNTER WEIGHT 1
46 [04-011-210 ETAT 9 58 7 IR ET 400-06517 COUNTER WEIGHT SCREW A 1
47 |04-012-210 BRET SM-6081252-TP BOLT M8 L=12 1
48 [04-013-210 Tk WS A IEETME>=0.75 L=6 SM-8480652-TP SCREW M6X0.75 L=6 1
49 |04-014-210 — PR A SLIRETME L=12 SM-6061200-SP SCREW 1
50 [10317-780 e WP-0820516-SP WASHER 11.6X8.2X0.6 1
51 |04-077-210 il 400-11902 THREAD TAKE UP CRANK SHAFT 1
52 |04-036-210 fic FE 21 400-10437 CRANK BALANCER ASM. 1
53 |04-038-210 i 7 L AR 400-10439 CRANK BALANCER FIX PLATE D
54 |04-039-210 — PR SKIREINS L=14 400-10440 CRANK BALANCER FIX PLATE SCREW (2)
55 |04-037-210 i 5 bl 400-28015 AC SERVO MOTOR D
56 |04-041-210 W ST B HRETMS =25 SL-6052592-TN BOLT 4
57 |04-042-210 — I A 40 1 236-04309 COUPLING 1
58 |04-043-210 TSk NFAIRE] M6 L=8 SM-8060812-TP SCREW M6 L=8 4
59 [02-049-1900 Thi B1212-210-D00 PULLEY 1
60 |02-045-210 JE [ AR A B1144-210-000 REVOLVING DIRECTION LABEL 1
61 [02-006-1900 T4e4h 265-00306 HAND PULLEY SHAFT 1
62 |GB/T879 PR AR 4><14 PS-0400142-KH SPRING PIN 4X14 1
63 |02-047-1900 TR e e A1230-500-00A SET-SCREW 1
64 |02-050-1900 P GAF-01007000 SPRING 1
65 |04-050-210 Fh k% (A) 400-06515 GEAR A 1
66 |04-051-210 TSk NFABRE] M4 L=3 SM-8040310-SS SCREW M4 L=3 2
67 |02-008-1900 Fh=ik % (B) 400-06516 GEAR B 1
68 |02-053-1900 25T 11/6477-40 L=28 SM-8040310-SS SCREW M4 L=3 2
69 |02-69-1900ASS ET AT 400-10573 NEEDLE BAR 1
70 |03-007-185 (ARaRCEPill B1411-552-000 NEEDLE BAR CLAMP 1
71 [11424-780 I25] 9/64-40 L=6 SS-6090670-TP SCREW9/64-40 L=6 1
72 [10601-780 EI T 57 B B1414-555-000 SLIDE BLOCK 1
73 |04-055-210 AT L 400-10441 NEEDLE ROD METAL 1
74 |04-056-210 AT E 400-10442 NEEDLE ROD LOWER METAL 1
75 E AT G2 4 400-10574 THREAD GUIDE 1
76 D1405-L7A-M00 NEEDLE BAR THREAD GUIDE 1
77 MDP-500B1100 NEEDLE DPX5 #11 1
78 HLEE MDP-500B1400 NEEDLE DPX5 #14 1
79 MDP-170B2100 NEEDLE DPX17 #21 1
80 |04-063-210 1247 M3 L=4.5 SM-7030550-TP SCREW M3 L=4.5 1
81 [04-035-210 Tek WS A IEETME6>=0.75 L=6 SM-8480652-TP SCREW M6X0.75 L=6 3
82 [04-034-210 TSk N BRET BRETME L=8 SM-8060812-TP SCREW M6 L=8 2
83 £ i FE AL 400-28015 AC SERVO MOTOR 1
84 104-078-210 LN NIIRE] M6 L=12 SM-6061250-TP SCREW M6 _L=12 2




3. }Zzéﬂz}“ﬁ?ﬁu %Bﬁ: PRESSER LIFTER & WIPER COMPONENTS




3. JREAE AT

NO 5 LA Number Description Oty
1 6 e 47 1l 5 IA 400-29903 PRESSER LIFTING MOTOR 1
2 24T M5 L=16 SM-4051655-SP |SCREW M5 L=16 4
3 |07-047-210 i pkEh A& ¢ 10> $26><8  |SB-1100024-00  |BEARING 1
4 EETN4 L=8 SM-6040802-TP  |SCREW M4X0.7 L=8 1
5 [11-004-210 AR T 235-17501 NEEDLE CAM ROLLER A 1
6 |11-008-210 RN 400-40256 CAM ROLLER SHAFT 1
7 B2 IEMA NM-6040001-SP  |NUT M4X0.7 2
8 |03-08-1900ASS | [ s thil i AT AL 400-06661 LIFTER LINK A ASM. 1
9 |03-09-1900ASS |4l 400-06716 THREAD TRIMMER SHAFT 1
10 Tok NN FHIZETNG L=8 SM-8060812-TP  |SCREW M6 L=8 1
11 |03-11-1900ASS |Eqifi 42 400-23831 SPRING_RACK 1
12 P2ETMA L=8 SM-4040855-SP | SCREW 1
13 |07-035-210 b7 135-15606 SPRING 1
14 |07-045-210 RN 22 400-06666 SENSOR SLIT ASM. 1
15 |07-046-210 Tok NN FIZETMS L=4 SM-8050402-TP | SCREW 2
16 |03-16-1900ASS | W #8224 400-10443 SENSOR_INSTALLING BASE 1
17 WS RAT SLIZ%TMA L=8  |SM-6040802-TP  |SCREW M4X0.7 L=8 1
18 JENY HD-0005700-0A  |PHOTO SENSOR 1
19 BEETM3 L=12 SL-4031291-SC  |SCREW M3X12 1
20 |03-20-1900ASS | I JiI45 kil ATB 400-06665 LIFTER LINK B 1
21 |11-011-210 W24 D=8 H=3.3 SD-0800327-TP  |HINGE SCREW D=8 H=3.2 1
22 BZRENS NM-6050001-SP  |NUT M5 1
23 |03-23-1900ASS |%lifr &84T SD-0700406-TP  |HINGE SCREW D=7 H=4 1
24 |03-020-1900 | 400-06671 CONNECTING ARM 1
25 WS FA AR SLI2%] M6 L=18 |SM-6061802-TP  |SCREW M6 L=18 1
26 |03-005-1900 |i&ER:4h 265-00405 CONNECTING SHAFT 1
27 |03-27-1900ASS | Hs il $5 400-08693 LOWERING ARM 1
28 WS AR SLI2%] M6 L=18 |SM-6061802-TP  |SCREW M6 L=18 1
29 |03-29-1900ASS |#lifr 24T SD-0790606-TP  |HINGE SCREW D=7.94 H=6 1
30 IS NM-6060001-CP  |NUT M6 1
31 |03-31-1900ASS |38 Hs i AT 400-06672 LOWERING FOOT 1
32 |03-004-1900 |44 EJHIEAT 141-04400 CONNECTING LINK 1
33 |03-33-1900ASS |#lifo7 i24T SD-1000406-TP  |HINGE SCREW D=10 H=4 2
34 |03-34-1900ASS |$E £k 1 F 400-06674 WIPER CONNECTING LINK 1
35 |03-35-1900ASS |#ilifo7 #2247 SD-0600206-TP  |HINGE SCREW D=6 H=2 1
36 |04-025-185 PREATT P73 135-09708 SPRING 1
37 |03-37-1900ASS | 3R EATHF LA 400-10451 WIPER_CONNECTING_ARM_ASM 1
38 |5-11-1900 Sh £ BBl RC-0470611-KP  |RETAINING RING 4.7 2
39 |03-39-1900ASS |4k ZehiAT EfriB4] 400-10455 WIPER_CONNECTING_LINK SHAFT | 1
40 400-10457 WIPER_STOPPER 1
41 |03-41-1900ASS |k £k 74T 400-10458 WIPER_CONNECTING_PLATE 1
42 |5-7-1900 PREAT 400-17202 WIPER C ASM. 1
43 IZRENG NM-6060003-SC  |NUT M6 1
44 |5-11-1900 A4k 5 RC-0470611-KP  |RETAINING RING 4.7 1
45 |4-56-185 W24 D=6.35 H=2.1 SD-0640216-TP  |HINGE SCREW D=6.35 H=2.1 1
46 |5-9-1900 PRE AT e AL 2R 400-06678 WIPER BASE PLATE 1
47 P2ETMA L=8 SM-4040855-SP | SCREW 1
48 g 4 WP-0450801-SP  |WASHER 1
49 g 4 WP-0450801-SP  |WASHER 1
50 g 4 WP-0480856-SP  |WASHER 4.8X8.4X0.8 1




4, FT%HEBTF SHUTTLE DRIVER SHAFT COMPONENTS




4. MBI

NO F YR Number Description Oty
1 F 2k sk HX-0015000-0D  |CABLE CLIP 1
2 |04-02-1900ASS  |mh#g%y sk 400-12127 OIL_PIPE_HOLDER 1
3 WS F AL BT M4 L=6 SM-6040602-TP |SCREW M4 L=6 1
4 |04-04-1900ASS |4k 400-13721 TUBE_CLAMP 1
5 I245TN4 L=8 SL-4040891-SC  |SCREW M4 L=8 1
6 |04-044-1900 4B A 400-10464 THRUST_COLLAR_ASM. 1
7 |04-044-1900 $48 400-10467 THRUST_COLLAR ()
8 |5-27-185 I24T M5 L=6 400-10469 THRUST_COLLAR_SCREW (&)
9 |08-003-210 W ERE K 10> ¢ 26<8 SB-1100024-00 BEARING 3
10 |08-(5-10)-210 Nl OB 2 A 400-16077 LOWER_SHAFT_GEAR_ASM. 1
11 |04-11-1900ASS  |##zhikikeih 400-06563 OSCILLATOR SHAFT 1
12 |08-006-210 Tok W 7S HIBET M6 L=6 SM-8060612-TP SCREW M6 L=6 2
13 |04-13-1900ASS N 400-10575 LOWER SHAFT 1
14 |08-044-210 Je e 3k3><80 EA-9500B01-00 CABLE BAND 2
15 |08-045-210 HIZE R A2 400-06578 OIL WICK PRESSER 1
16 |08-046-210 Tok WS HIBET M6 L=6 SM-8060610-TP SCREW 1
17 |08-011-210 Tok W 7S HIBET M6 L=8 SM-8060812-TP SCREW M6 L=8 2
18 IR 414 400-06573 SHUTTLE ASM. 1
19 |08-013-210 (AL S 400-06574 SHUTTLE ()
20 |04-010-1900 BRI FEA B1820-210-D00  |SHUTTLE OIL FELT.A (&)
21 |04-012-1900 T JEB B1821-210-D00  |SHUTTLE OIL FELT.B ()
22 |05-005.4-185 3 B1822-215-P00 INNER HOOK PRESSER SPRING ()
23 |08-017-210 JFH 34183 RE-0300000-K0 E-RING 3 ()
24 |05-005.1-185 MR 25 T 265-01858 INNER-HOOK-PRESSER ASM. (@)
25 |05-005.5-185 TR R AR 141-04004 ONCE THROUGH OIL FELT PRESSER | (1)
26 |05-12-185 14T 3/32-56 L=3.5 SM-6020460-TP SCREW M2 L=3.5 (&)
27 |05-005.6-185 T 141-03907 SHUTTLE ONCE THROUGH OIL FELT | (1)
28 |08-022-210 2 R AR 400-06577 SHUTTLE LUBRICATING PLATE ()
29 |10-45-185 I24T 9/64-40 L=4 SM-4030455-SP SCREW ()
30 |08-024-210 Mk &2 €Q-2000000-00  |OIL WICK (2.6)
31 |08-024-210 ek 2 €Q-2000000-00  |OIL WICK (1.4
32 LR 236-30007 TUBE ()
33 LRI 236-30007 TUBE (0.6)
34 |10-035-185 S 135-29607 SHUTTLE PACKING [0)
35 |08-028-210 FR AR I 1 400-10471 SHUTTLE_RACE_ADJUSTING_SHAFT 1
36 |08-029-210 — A ASKIBET M4 L=6 SM-6040650-TP SCREW M4 L=6 1
37 gl 400-06575 SHUTTLE BEARING RING 2
38 |08-031-210 H4hE 8> ¢ 153 400-06576 SHUTTLE OIL SEAL 2
39 |08-033-210 EEMAIK ¢8> $12><9.5 SB-3080010-0A BEARING 2
43 |04-43-1900ASS  |MRAAMZEHR B1815-210-000 INNER HOOK UPPER SPRING 1
44  105-12-185 14T 3/32-56 L=3.5 SM-6020460-TP SCREW M2 L=3.5 2
45 105-001.1-185 BIK s 141-03253 INNER HOOK PRESSER ASM.. A 1
49 |05-003-185 ERFT 400-14963 SHUTTLE DRIVER ASM. 1
50 |05-06-185 I24T 3/16-28 L=12.0 $5-6121212-TP SCREW 3/16-28 L=12.0 ()
51 |05-003-185 B 400-11511 SHUTTLE_DRIVER ()
53 |4-42-185 et B1828-980-0BB BOBBIN CASE ASM. (RACING PREVE| 1
54 |05-002-185 Rt 138-12102 BOBBIN 1
55 |04-55-1900ASS  |#Zzhik e ahEs Sk 400-10473 LOWER_SHAFT GEAR_COVER ASM. 1
56 |04-56-1900ASS  |#FhifemEis 400-10474 LOWER_SHAFT GEAR_COVER ()
57 |04-57-1900ASS  |4ZEzhikiit s 400-10475 LOWER_SHAFT GEAR_FELT ()
58 gl 4 WP-0450801-SP \WASHER 2
59 IZ245TM4 L=8 SM-5040855-SN SCREW 2
60 I245TM4 L=8 SL-4040891-SC  |SCREW M4 L=8 1
61 F2k e HX-0015000-0B CABLE CLIP 2
62 I245TM4 L=8 SL-4040891-SC  |SCREW M4 L=8 2
63 |03-061-210 — I RAAESKIRET M4 L=6 SM-6040650-TP SCREW M4 L=6 1
64 |03-062-210 BERE 400-06840 RUBBER BUSH 2
65 |03-060-210 T AL 400-06836 OIL TANK ASM. 1
68 |5-4-185 #12 400-14965 SHUTTLE(H) 1
71 |08-027-210 — 1 RAAE K IRETME L=12 400-10470 SHUTTLE_ASM_SCREW 1
72 108-050-210 Je kN FAIREING L=10 SM-8061050-TP SCREW 1




5. =2 4& 2834241 S8BT THREAD TENSION COMPONENTS




5. R B AT

N S %4 Number Description Qty
1 R UUETS 400-06628 AT SOLENOID 1
2 10-002-210 WS FAIRETMA L=6 SM-6040602-TP  |SCREW M4 L=6 4
3 10-003-210 TFEE 69 RE-0900000-KO  |E-RING 9 1
4 |10-004-210 i 400-06625 SPRING 1
5 |10-005-210 A IRET 400-06617 AT SOL PIN 1
6 10-006-210 EEli 400-10477 AT _SOL_COLLAR 1
7 16-18-1850 Tk NFIEET 1/8-44  |SM-8030412-TP  |SCREW 2
8 |10-008-210 SRR 400-10479 AT PLATE 1
9 10-009-210 WS FAIRETMA L=9 SM-6040802-TN | SCREW 2
10 |10-010-210 HEE 04.3>x $9x<0.8 WP-0430801-SC  |WASHER 4.3X9X0.8 2
11 |05-11-1900ASS | &£k 38 4 sh EBUL1F: 400-10482 AT_DRIVE_LINK(F)_ASM 1
12 |05-12-1900ASS | J& £k 38 4 sh/E Adi 400-10492 AT_DRIVE_LINK(R)_ASM 1
13 |05-13-1900ASS |37 41 400-10495 AT_PIVOT BASE(R) 1
14 |10-016-210 WS FAIRETMA L=6 SM-6040602-TP  |SCREW M4 L=6 2
15 |05-15-1900ASS | 5 {7 3 400-10486 AT _PIVOT BASE(F) 1
16 124TMA L=10 SM-6041050-TP  |SCREW M4 L=10 2
17 {10-017-210 AL IRET 400-10487 AT PIVOT SCREW 2
18 |10-018-210 IR REM4 NM-6040003-SC  |NUT M4 2
19 |10-019-210 g WP-0400516-UZ  |PLAIN WASHER 3
20 |10-020-210 W ERE & & 4> $ 8>3 |400-10490 AT _PIVOT BEARING 2
21 |10-021-210 AR K 400-10497 AT _JOINT 2
22 |10-023-210 [ WP-0400516-UZ  |PLAIN WASHER 2
23 |10-022-210 Bk 04> $7><2.5 400-10498 AT _JOINT BEARING 2
24 |10-018-210 IR RIN3 NM-6030003-SC  |NUT M3 2
25 |05-25-1900ASS |~ i 400-10500 AT_CONNECTION_BAR 1
26 |10-025-210 RIVEY & 116 Pickhit o4  |400-06622 AT SNAP PIN 2
27 |10-027-210 KA 400-10503 THREAD_TENSION 1 ASM 1
28 |10-030-210 [ PAL RS 400-10504 THREAD_TENSION_SHAFT [€))
29 10-028-210 JLRIE L] 229-28808 NUT [€))
30 |10-029-210 Je Lk 229-21506 THREAD TENSION DISK @)
31 |10-031-210 L B 262-18602 FIRST _THREAD TENSION SPRING | (1)
32 |10-032-210 J LR A A 400-10508 THREAD TENSION 2 ASM 1
33 |10-035-210 ok LR URAT 400-10510 THREAD_TENSION_POST BASE [€))
34 10-036-210 P 400-10511 DISK_STOPPER_HOLDER_CAP €))
35 |10-037-210 IZREM2 400-10512 THREAD_TENSION_SHAFT COLLAR | (1)
36 |10-038-210 L 400-10513 DISK_STOPPER_SP )
37 |10-039-210 PR 400-10514 DISK_STOPPER €))
38 |10-040-210 Je Lkt 400-10515 ASSY THREAD TENSION_POST [€))
39 |10-041-210 TokWNFHIBET M3 L=4  |400-10478 AT SOL_COLLAR SCREW [))
40 |10-046-210 P 229-21605 THREAD TAKE-UP SPRING ()
41 |10-043-210 [ L I2ETM2.5,L=4 400-10521 HOLD_CAP_SCREW 3)
42 10-044-210 IR REN2 400-10522 SHAFT_NUT €))
43 |10-045-210 B o 17 400-10523 POST BASE_C_RING ()
44 110-034-210 P BERETIET 400-10509 THREAD_TENSION_SHAFT ()
45 |10-048-210 e 400-13967 AT-FELT 1
46 |10-049-210 BRET SL-4040681-SC  |COMBINATION SCREW M4 X 8 1
47 |10-047-210 Tk W /N FHUBET M6 L=16  |SM-8061612-TP  |SCREW M6X16 1




0. Fr & N A9 EBT¥ THREAD TRIMMER MECHANISM COMPONENTS




6. By LI

NO | S Y R Number Description Oty
1 |06-01-1900ASS |BIZk 4 400-06711 THREAD TRIMMER CAM 1
2 |11-002-210 To kWS FHIZET M5 L=5 SM-8050592-TP | SCREW 2
3 [11-018-210 HPE b 4.3% $9><0.8 WP-0450801-SP |WASHER 1
4 |11-008-210 RN 400-40256 CAM ROLLER SHAFT 1
5 |11-009-210 WZRE M4 NM-6040001-SP |NUT M4X0.7 2
6 |11-010-210 BYZEAT AT 400-06712 THREAD TRIMMER LINK ASM. 1
7 |11-011-210 Hhfri2%T D=8 H=3.3 SD-0800327-TP |HINGE SCREW D=8 H=3.2 1
8 [11-012-210 WZHRE M5 NM-6050001-SP |NUT M5 1
9 |03-09-1900ASS | ¥ FT%i 400-06716 THREAD TRIMMER SHAFT 1
10 |11-014-210 To kWS FHIZET M6 L=8 SM-8060812-TP |SCREW M6 L=8 1
11 |06-11-1900ASS |87 4k kT 400-06717 CONNECTING BAR 1
12 |11-016-210 B 2R AL B PR 400-10525 THREAD TRIMMER _SENSOR SLIT 1
13 |11-017-210 WS R AESLIEET M4 L=6 SM-6040802-TP |SCREW M4X0.7 L=8 1
14 |11-019-210 A HD-0022300-00 |PHOTO SENSOR 1
15 |11-020-210 A RCLIRET M4 L=12 SL-4041291-SC |SCREW M4 L=12 1
16 |06-16-1900ASS | i £k 4% ks & 41 400-10526 THREAD TRIMMER_SENSOR_BASE 1
17 |11-022-210 WSS R AR SLIEET M4 L=8 SM-4040855-SP | SCREW 2
18 |-1900 il 2k 400-06722 NEEDLE PLATE ASM..A 1
21 |03-026.2-185 |&))JJ ks B2417-280-000 |THREAD CUTTER LEVER SHAFT ()
22 |03-025-185 B (91.6. 2.2, B1.6) |B2426-280-000 |NEEDLE HOLE GUIDE ()
25 |11-035-210 SEHLIZET 3/32-56 L=2.2 SS-1060210-TP |SCREW3/32-56 L=2.2 @)
26 |03-026-185 REFIR 400-06721 NEEDLE PLATE ()
27 |03-027-185 e ] B2424-280-000 |FIXING KNIFE ()
28 |11-033-210 B FE2%] 9/64-40 L=3.5 SS-7090410-SP |SCREW 9/64-40 L= 3.5 )
29 |11-030-210 B JJIEM B2418-280-000 |MOVING KNIFE LINK ()
30 |11-031-210 )] AT £ B2416-280-000 | THREAD CUTTING LEVER RING ()
31 11-032-210 gl J) tiAs A B2415-280-0A0 |THREAD CUTTER LEVER ASM..SMALL | (1)
32 111-034-210 3 J)IRBEAT A B2414-280-0A0 |THREAD CUTTER LEVER ASM..LARGE | (1)
33 11-040-210 B FEI24] 11/64-40 L=4. SS-6110430-TP |SCREW 11/64-40 L= 4.0 ()
34 11-037-210 HPE b 4.8 $7.8>0.8 WP-0450846-SP  |WASHER ()
35 11-039-210 Bl FEI24] 11/64-40 L=7 SS-7110740-TP |SCREW11/64-40 L=7 ()
36 03-032-185 PR T $3.8> $11>(0.4 0.5 0.6) |B2423-280-00C |MOVING KNIFE WASHER C ()
41 03-033-185 shJ] B2421-280-0A0 |MOVING KNIFE ASM. ()
42 |3-54-185 24T D= 5.0H= 0.9 SD-0500091-TP |HINGE SCREW D= 5.0H= 0.9 ()
43 11-003-210 DUEKIRETNS L=8 SM-1040650-TP |SCREW M4 L=6 4
44 111-004-210 BAE 263-15606 NEEDLE CAM ROLLER A 1




ZBT4 FEED MECHANISM COMPONENTS

A48

7.

62-64-66




73RBS A
NO (s

= EZ S Number Description Oty
1 18 [] JE 25 FLATL 400-29901 X FEED MOTOR 1
2 AN L=16 SM-4041655-SP SCREW M4 L=16 4
3 108-002-1900 | liksa A% 265-01403 X FEED GEAR 1
4 Tok NS FIZETME L=6 SM-8060602-TP SCREW M6X6 2
5 ) 25 FLATL 400-29902 Y FEED MOTOR 1
6 AN L=11 SM-6041150-TP SCREW M4 L=11 2
7 |07-07-1900ASS |4\ [ i3k 45 F LS 28 400-10536 Y FEED MOTOR BASE 1
8 AN L=11 SM-6041150-TP SCREW M4 L=11 2
9 |08-005-1900  |4hInlidkeaia e 265-01502 Y FEED GEAR 1
10 Tok NS FIZETME L=6 SM-8060602-TP SCREW M6X6 2
11 |07-11-1900ASS | [ 4t BEE 25 B 400-06736 CLOTH FEED ARM 1
12 [8-24-1900 P 1 A 135-16208 FEED DRIVING ARM SHAFT 1
13 Tok NS FIZETME L=8 SM-8060812-TP SCREW M6 L=8 1
14 |06-029-185 AL L 262-23305 SLIDE BLOCK STUD 1
15 |06-030-185 EE=N B1414-232-000 SQUARE BLOCK 1
16 Tok NS FIZETME L=8 SM-8060812-TP SCREW M6 L=8 1
17 |07-17-1900ASS |4\ [n)HE44 % 400-06738 Y FEED SHAFT 1
18 |07-18-1900ASS |4\l 45 4hAE B2509-704-000 BUSHING. REAR 2
19 [8-3-1900 PR IEE R 265-00009 Y FEED ARM 1
20 [10404-780 Tk NS HIE4T1/4-40 L=6  |SS-8660612-TP SCREW 1/4-40 L=6 2
21 [08-020-1900  |4tFHEygedm 135-17404 HINGE STUD 1
22 |07-22-1900ASS |3k5 M =7 HEHR 400-06740 CLOTH FEED SUPPORT PLAE 1
23 125TM4 L=6 SM-6040650-TP SCREW 3
24 |07-24-1900ASS |i%EHELE 400-06737 CLOTH FEED PLATE 1
25 |07-25-1900ASS |25#x 400-06739 CLOTH FEED PRESSER PLATE 1
26 |11-003-210 UUKIZETMS L=8 SM-1040650-TP SCREW M4 L=6 4
27 X I A% e HD-0022300-00 PHOTO SENSOR 1
28 AN L=12 SL-4041281-SC SCREW M4X0.7 L=12 1
29 |8-9-1900 X I £ 245 ] 5 A 141-11702 SENSOR INSTALLING BASE 1
30 125TM4 L=8 SM-4040855-SP SCREW 2
31 [8-8-1900 X[ A% s b 141-11504 CROSSFEED SENSOR SLIT 1
32 AN L=6 SM-6040650-TP SCREW M4 L=6 1
33 MEkR S HD-0005700-0A PHOTO SENSOR 1
34 BETM3 L=12 SL-4031291-SC SCREW M3X12 1
35 |8-11-1900 Y [ £ 2 1] 5 A 141-11801 SENSOR INSTALLING BASE 1
36 AETM4 L=8 SM-4040855-SP SCREW 1
37 [8-10-1900 MibkiZnsnasilan 141-36402 LENGTHWISE FEED SENSOR SLIT 1
38 [1-8-185 W4T 11/64-40 L=4.3 SS-6110480-SP SCREW 11/64-40 L=4.3 1
39 |07-39-1900ASS | &K 400-39255 SUPPORT PLATE 1
40 AETM4 L=8 SM-6040802-TP SCREW M4X0.7 L=8 2
41 |06-008-185 foy o 400-39013 FEED BRACKET B 1
42 |6-10-185 Bk (1/877)(308-31750) B2549-280-000 WORK CLAMP FOOT MOUNTING BASE 7
43 |06-006-185 AAER AR B2548-280-000 BALL RETAINER 1
44 [11116-780 4] 15/64-28 L= 8.7 SS-8150510-TP SCREW 15/64-28 L= 4.7 1
45 [6-3-185 s 8.5>14>1 B2557-280-00A WASHER FOR DRIVING ARM 2
48 P40 & 8 €S-0800881-TP THRUST COLLAR 2
49 BAETM5 L=5 SM-8050512-TP SCREW M5 L=5 4
50 Hpg 4 WP-0450801-SP WASHER 4
51 |06-009-185 AR T2 262-04008 LIFTING LEVER RIGHT 1
52 |06-003-185 ZEE R T 28 262-04107 LIFTING LEVER LEFT 1
53 |06-002-185 EOA-4 141-05407 CLOTH PRESSER SPRING 2
54 |8-40-1900 EOA -GS s] 135-18501 SPRING SUSPENSION 1
55 |06-011-185 JE BATTHI bR 135-18808 WORK CLAMP FOOT FACE PLATE 1
56 |10515-780 WE] 11/64-40 L=8.7 §S-2110930-SP SCREW 11/64-40 L=8.7 5
57 |10146-780 4] 11/64-40 L=7 SS-7110740-TP SCREW11/64-40 L=7 4
58 |06-010-185 EE 135-33104 FINGER GUARD 1
60 |6-18-185 WET 1/8-44 1=2.8 SS-8080310-TP SCREW 1/8-44 L=2.8 2
65 |06-012-185 AR 135-42915 WORK CLAMP FOOT. RIGHT 1
66 |06-013-185 JEIE 135-43012 WORK CLAMP FOOT. LEFT 1
67 |06-001-185 SRR T AT A 4145 (A2 400-06745 LEVER DRIVING PLATE L ASM. 1
68 |06-001-185 JE IR T AT AT 204 D 400-06747 LEVER DRIVING PLATE R ASM. 1
69 [8-61-1900 BETM6 L=18 SM-6061802-TP SCREW M6 L=18 1
70 |6-13-185 HPE 6.2X13X1 WP-0621016-SD WASHER 6.2X13X1 1
71 |07-71-1900ASS |k 400-10570 HIDDEN PLATE 1
72 BETM3 L=5 SM-5030501-SC SCREW M3 L=5 2
73 |8-14-1900 LR A 141-16107 FEED PLATE A 1
78 |8-64-1900 BETM6 L=10 SM-3061052-TP SCREW M6 L=10 1
79 |6-13-185 HPE 6.2X13X1 WP-0621016-SD WASHER 6.2X13X1 1
80 |06-004-185 PRI 2850 400-39012 LIFTING LEVER SHAFT B 1
81 BETMA L=20 SM-4042055-SP SCREW M4 L=20 2
82 g 4 WP-0450801-SP WASHER 2




8. INEANAIEBTH TC CLAMP COMPONENTS




8. I ML B 1 F

NO b5 L Number Description oty
1 |12-001-210 JF 400-06761 TC CLAMP 1
2 |12-003-210 | &Rt 400-06762 TC CLAMP PLATE ASM. 1
3 12-004-210 | Ltiditt 400-06765 TC SUPPERT PLATE ASM. 1
4 |12-019-210 | FiERR 400-06768 TC JOINT ASM. 1
5 |12-005-210  |BRZENIEAT 400-15800 TC-LINK_ASM 1
6 |12-020-210  |#Z%TM1.6*0.2 L=1.35 SM-2360110-TP |SCREW M1.6X0.2 L=1.35 2
7 |12-006-210  |#pE 3 WP-0320500-SC |WASHER M3 1
8 |12-007-210 pARSEE] e RE-0200000-K0 |E-RING 2
9 |12-008-210  |Hlif74%4] D=4 H=2.6 SD-0400266-TP |HINGE SCREW D=4 H=2.6 1
10 |12-009-210 | Jezkss)i 400-10589 TC BASE 1
11 |12-021-210 |~ FIHiMR4%] M4 L=6 SM-6040650-TP |SCREW M4 L=6 4
12 |12-010-210  |HihiR 400-06772 TC CAM PLATE 1
13 |12-011-210  |$u 3% 400-06780 TC SPRING 1
14 |12-012-210 | LR 400-06781 TC BASE COVER 1
15 |12-013-210 | —FFIf(#2%4]T M2 L=2.5 |SM-6020350-SP |SCREW M2 L=2.5 4
16 |12-014-210 | A F#R 400-06782 TC NOTCH R 1
17 |12-018-210 |~ FIHiMR4%] M2 L=6 SM-4020600-SP |SCREW M2 L=6 2
18 |12-016-210 |A MR 400-06777 TC NOTCH F 1
19 12-037-210 | P IHMZEEIM2 L=4 SM-6020450-TP |SCREW 2
20 |12-022-210 k44 400-10527 TC DRIVING ARM_ASM. 1
21 |12-023-210  |HK&EEE 400-10528 TC _DRIVING ARM D
22 |12-024-210 W NABREIMS L=6  |400-11152 TC_ARM SCREW 2
23 112-025-210 |7 #2%] D=8 H=4 SD-0800406-TP |SHOULDER SCREW D8 H4 1
24 |08-24-1900ASS | 3z £k #8457 4T 400-06776 TC CONNECTING LINK 1
25 |12-027-210  \H0{79%%] $3.5,L=1.5 SD-0350156-TP |SHOULDER SCREW 1
26 |08-26-1900ASS 1% &K 28 H4 AR 400-10530 SENSOR SLIT 1
27 12-029-210 WS B A Sk B2 4TM3 L=5 |SM-6030502-TP |BOLT M3X5 1
28 L 400-06864 THREAD CLAMP MOTOR 1
29 |12-031-210  |#24TM4 L=12 SM-6041200-SP |SCREW M4 L=12 4
30 |08-30-1900ASS | /%3 #2725 Jas 400-10531 SENSOR INSTALLING BASE | 1
31 WS A A S B2 %TM4 L=8 |SM-6040802-TP |SCREW M4X0.7 L=8 1
32 JER Y 2% HD-0005700-0A |PHOTO SENSOR 2
33 +F 2% M3 L=10 SL-4031091-SC |SCREW M3 X 10 2
34 |08-34-1900ASS | /& 2% B A 400-10532 DUST GUARD 1
35 +F 2% M3 L=6 SM-4030601-SN |SCREW M3 X 6 1
36 |12-002-210  |#E 4 WP-0450801-SP |WASHER 1




9. 4TI FF-S5<BBTF SENSOR COMPONENTS




9. Z AR IT KAWL

NO | & LA Number Description Oty
1 L 28 2k 2L A): 400-05729 TH SENSOR CABLE ASM. 1
2 L 28 2k 2L A): 400-05731 Y SENSOR CABLE ASM. 1
3 HL A 2 2 1 400-05732 PF SENSOR CABLE ASM. 1
4 HL A 2 4 1 400-05730 X SENSOR CABLE ASM. 1
5 HL 25 26 41 1 400-05733 TT SENSOR CABLE ASM. 1
6 GATF R 400-06495 SAFETY SW ASM. 1
7 103-064-210 | 247 K88 400-06496 SAFETY SW BASE D
8 |03-065-210 ‘4 Tk 236-38109 SAFETY SWITCH ARM. D
9 |03-066-210 |z 4 JT K H 400-06497 SAFETY SW ARM SHAFT D
10 |03-067-210 |4 236-38208 SAFETY SWITCH SPRING D
11 |03-068-210 | ‘& 4TI KB 236-38406 SAFETY SWITCH NUT D
12 K 400-05734 SAFETY SW CABLE ASM. ()
13 03-069-210 |+ F4L k24 M2>=<12 |SM-4021201-SC |SCREW M2 L=12 2
14 |03-070-210 |JE JudLii7 3><100 EA-9500B01-00 |CABLE BAND ()
15 |03-072-210 | +F# LU2%IM5 L=10 |SM-4050855-SP |SCREW 1
16 EJ 1 B A 4 A 400-05664 INT PCB ASM. 1
17 B i FEL R AR 400-05660 INT PCB ()
18 HL AR 2R A 400-05725 INT CABLE ASM. (1)
19 I2%5TM4 L=8 SL-4040881-SF |SCREW M4 L=8 4
20 F 3t v 20 2 21 A1) 141-15554 HEAD GROUND CABLE A ASM.| 1
21 I2%5TM4 L=8 SM-4040855-SP | SCREW 1
22 Je el 3><100 EA-9500B01-00 |CABLE BAND 6
23 JEY %1 Kitd EA-9500B02-00 |CABLE BAND 150 3
24 CEREDS HX-0015000-0K |CABLE CLIP 1
25 I2%5TM4 L=8 SM-4040855-SP | SCREW 1
26 01-19-1790 | /SNAHAEAT HX-0033900-00 |STUD 4




10. RHEIN1903SA-30A: NEEDLE BAR & | 11. RHEIN1903SA-30A: PRESSER LIFTER
THREAD TENSION COMPONENTS COMPONENTS

i




NO 5 %4 K Number DESCRIPTION QTY
1 |03-010-185 |41 #Fid &kt D1405-M7W-FOO |NEEDLE BAR THREAD GUIDE 1
2 |3-15-185 §2%4] 1/8-44 L=4.5 |SS-7080510-TP |[SCREW 1/8-44 L=4.5 1
3 |03-003-185 kAT D1901-L7V-VBO |THREAD TAKE-UP LEVER ASM 1
4 |02-003-1851 |HREATHhANIERES | D1904-L7V-VOO |LINK TAKE-UP LEVER PIN,HEAVY | 1
5 BRET D1906-L7V-V00 [SET SCREW 1
6 |03-008-185  |£I'#F D1401-L7V-V0O0 |NEEDLE BAR 1
7 |DP><17 #14  |HLEF DP><17 #14  |MDP-170B1400 |NEEDLE DP><17 #14 1
8 Je Lk AR B2302-205-0A0 |TENSION CONTROLLER NO.2 ASM 1
9 |DQ-0621010-PD |# & B1853-512-00E |HOOK DHAFT WASHER 1
10 |03-002-1851 |¥&E T B2619-372-000 |STOP MOTION TRIPPING LEVER CAM| 1
11 |zD-7079127-55 |HhifiihE4T SD-0791271-SP [HINGE SCREW D=7.94 H=12.7 1
12 [11-12-1903  |iEFT 141-47003 SOLENOID LINK 1
13 |11-13-1903  |i&Eg4e 141-47102 CYLINDER KNUCKLE 1
14 [11-14-1903 |73 100-87906 TENTION SPRING 1
15 [11-15-1903 A &L 141-47359 PRESSER LIFTING CYLINDER ASM 1
16 |11-16-1903 <4t PA-2502007-A0 |AIR CYLINDER (1)
17 |11-17-1903 | K4k PJ-3040605-02 [ELBOW UNION M5><6 (2)
18 [11-18-1903 | AHL748 141-47201 PRESSER LIFTING CYLINDER BASE | 1
19 |GB70 BRET SM-6061602-TP [SCREW M6 L=16 2
20 [03-004-1851 |FEFAT 135-41313 CONNECTING ARM 1
21 [12-21-1903 |3k 141-47805 SPRING 1
22 |12-22-1903  |[#24T SS-7060310-SP |SCREW 3/32-56 L=3 2
23 [12-23-1903 |k} NS-6110310-SP [NUT 11/64-40 1
24 |12-24-1903 |53k TA-1250705-RO |RUBBER PLUG 1
25 3k HX-0012300-0C |CABLE CLIP 3
26 |12-26-1903  |#24] SS-4110615-SP |SCREW 11/64-40 L=6 3
27 |12-27-1903 | Hp4igH At 141-42251 SOLENOID RELAY CABLE ASM 1
28 |12-28-1903 | LMk 4 141-47755 SOLENOID FOR WIPER ASM 1
29 [12-29-1903  |#EH} NM-6040003-SC |NUT M4 2
30 [12-30-1903  # R WS-0410002-KS |SPRING WASHER M4 2
31 |12-31-1903 | Mk T 2R 138-64509 SOLENOID FITTING PLATE 1
32 |12-32-1903  |#Z4T SS-6111010-TP [SCREW 11/64-40 L=9.5 2
33 [12-33-1903 | itk B2102-205-00A [WIPER ARM 1
34 |12-34-1903  |#24T SS-7111120-SP |SCREW 11/64-40 L=10.5 1
35 [12-35-1903 | EEEFT 141-47607 WIPER LINK 1
36 |12-36-1903 T WP-0280500-SC |WASHER 1
37 |12-37-1903  #H)v WP-0450801-SD |WASHER 4.5>10><0.8 2
38 |12-38-1903  |gfIET4[E WS-0451040-KP |SPRING WASHER 4.5>8.5>1 2
39 |12-39-1903  |#Z4T SD-0640261-SP  |HINGE SCREW D=3.65 H=2.6 1
40 12-40-1903  HIEH A WZ-0640200-KP |WAVE WASHER 1
41 [12-41-1903  |#ZHt NS-6120310-SP |NUT 3/16-28 1
42 [12-42-1903 |G d24T SD-0600181-TP [HINGE SCERW 2
43 |12-43-1903  4KEZHT 141-47508 WIPER 1
44 |12-44-1903 3%k 141-48407 VERTICAL FEED SHAFT SPRING 1




13. RHEIN1903-301: BUTTON CLAMP COMPL. FOR SMALL-BUTTONS

)




13. BUTTON CLAMP COMPL.

FOR SMALL-BUTTONS

NO A E Number DESCRIPTION qTyY
1 [08-013-1900 IERHEH 141-45106 CLOTH FEED PLATE 1
2 |08-021-1900 E 135-17602 FEED PLATE PRESSER PLATE 1
3 |09-003-1851 BB MAZ-15501000 GUIDE 1
4 109-004-1851 IERHR MAZ-15502000 PRESSURE PLATE 1
5 ]09-005-1851 JEER AL 141-45551 SMALL CLAMP MECHANISM ASM 1
6 |09-006-1851 JEER FHATAT A 141-45650 MEDIUM CLAMP MECHANISM ASM 1
7 [09-007-1851 JEAHIE AR LA 141-45759 LARGE CLAMP MECHANISM ASM 1
8 |09-008-1851 JEEERR 141-45858 VERY SMALL CLAMP MECHANISM ASM 1
9 [09-008.2-1851 = 141-46203 PICK-UP FOOT INSTALLING BASE 2
10 |09-009-1851 RS A& SR 141-46104 PICK-UP INSTALLING BASE 2
11 [09-027-1851 T JH S AR SR A A 141-41402 INSTALLING SHAFT 1
12 [896-07000 JF B4 B RE-0700000-K0 E-RING 2
13 |09-010-1851 JE JH-F: b 141-46302 PICK-UP FOOT INSTALLING BASE 1
14 |09-011-1851 N3 B2552-372-000 BUTTON CLAMP SLIDE 1
15 [09-012-1851 A5 1 S 2R A 141-48852 SMALL CLAMP JAW LEVER ASM..R 1
16 |09-013-1851 pepayil MAZ-15507000 SMALL CLAMP JAW LEVER ASM.,L 2
17 |19-014-1851 iS5 MAZ-15509000 SPRING, RIGHT 1
18 |GB S 5 A 141-48803 PLATE K,R 1
19 [YD-7090410-55 V25T 9/64-40 L=4 SS-7090410-SP SCREW 9/64-40 L=4 1
20 AT I2ET $S-2060310-SP SCREW 3/32-56 L=3 1
21 |zD-7060038-55 AT IEAT SD-0550301-SP HINGE SCREW D=5.5 H=3 1
22 |ZD-4064040 AT IEAT SD-0640391-TP HINGE SCREW D=6.35 H=3.9 2
23 |09-015-1851 5 S 2R A 141-48951 SMALL CLAMP JAW LEVER ASM.,L 1
24 109-016-1851 JEIE MAZ-15508000 SMALL CLAMP JAW LEVER, L 1
25 |GB Pk R A 141-48902 PLATE K,L 1
26 |YD-7090410-55 V25T 9/64-40 L=4 SS-7090410-SP SCERW 9/64-40 L=4 1
27 109-017-1851 JEE MAZ-15510000 SPRING, LEFT 1
28 [DQ-0501011-PD #HpE 5>10.5>1 SS-2060310-SP SCREW 3/32-56 L=3 1
29 |09-018-1851 o1 132 i MAZ-15513000 BUTTON CLAMP JAW LEVER SPRING 1
30 |09-019-1851 SEA SRR MAZ-15514000 SUPPORT PLATE 1
31 |09-020-1851 FRAC E LR MAZ-15515000 SLIDE BLOCK 1
32 |09-021-1851 J 3 R 141-46401 PRESSUER PLATE 1
33 |09-028-1851 R E A2 A 135-40901 STATIONING BLOCK SHAFT 1
34 09-022-1851 FRA B B2548-372-000 SNAP FASTENER CLAMP STOP LEVER 1
35 |09-023-1851 WRET B2549-372-000 CLAMP SCREW A 1
36 |09-024-1851 W R} B2553-372-000 NUT 1
37 |ZD-5054060-55 A IRET B2560-372-000 BUTTON CLAMP STOP PIN 1
38 |896-05000 PiRmEE]E] D2548-232-D00 SNAP RING,FOR CONNECTING ROD 1
39 |YM-6150309-55 2Rt 15/64-28 NS-6150310-SP NUT 15/64-28 1
40 |YD-2110510-55 J2%] 11/64-40 L=5.3 $5-9110460-CP SCREW 11/64-40 L=4 1
41 |YD-7110810-55 W2ET 11/64-40 L=7.8 §5-9621413-SP SCREW 3/16-32 L=13.5 1
42 W2%T 11/64-40 L=5.3 D3130-M1Y-C00 FINGER GUARD

43 |YD-2151110-55 W2%] 15/64-28 L=9.5 $5-9151120-CP SCREW 15/64-28 L=11 1
44 |DQ-0612515-PD 48] WP-0612516-SD WASHER 6.1>15.2><2.5 1
45 |09-026-1851 g 138-11906 ACCEPT PLATE, UPPER 1
46 |09-029-1851 JE# 138-12003 PRESSURE SPRING 1
47 [27-068-783V JR B TR B3125-012-000 THREAD TENSION NUT 1
48 [09-031-1851 ES D2527-232-D00 SLEEVE 1
49 |09-032-1851 SCASh 141-46906 ADJUSTING SHAFT 1
50 |YD-7110810-55 WRET SS-7110840-SP SCREW 11/64-40 L=7.8 1
51 |YD-2110510-55 WRET $5-9110543-CP SCREW 11/64-40 L=5.3 1
52 |YD-6151010-55 WRET SM-6061202-TP SCREW M6 L=12 1
53 [DQ-0501011-PD g WP-0501016-SD WASHER 5><10.5>1 1
54 [DQ-0612515-PD g WP-0612516-SD WASHER 6.1>15.2><2.5 1
55 |09-025-1851 6 He SRR MAZ-1551600 MOVING PLATE 1
56 B TA-2100904-R0O RUBBER PLUG 1
57 |ZD-4052020-55 WRET SD-0550181-SP HINGE SCREW D=5.5 H=1.8 1
58 [DQ-0501011-PD g WP-0501016-SD WASHER 5><10.5>1 1

(6]
(o]

MR

141-49603

NEEDLE HOLE GUIDE
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